Report Reference:

Submitted By:

Order Date:

Date of Receipt:

ltems Tested:

Specifications:

TEST REPORT

TR5216/206700 eriTas]

Bureau Veritas

Gabriel A/S, Hjulmagervej 55, Aalborg, DK-9000, Deark Cgpjdursz

. ucts

F.A.O: Bente Ellingsoe Services UK Ltd

31 Kingsland

27" February 2018 Order No: None Given Wonnge

Warringtpn

27" February 2018 WAL
Cura

Colour: 61168

Style No:  Art. 2480

End Use: None Given

Claimed: 98% Post-consumer Recycled Polyester, 2% Polyester

Tests as per BS 14465: 2003

TEST METHOD PASS | FAIL
Fastness to Washing BS EN ISO 105-C06:2010 - CZD@ See Results
Fastness to Dry Cleaning BS EN ISO 105-D01:2010 See Results
Fastness to Rubbing BS EN ISO 105-X12:2016 See Results
Fastness to Light BS EN ISO 105-B02:2014-BS7 -hdet2 See Results
Seam Slippage — Upholstery BS EN ISO 13936-2:2004 See Results
Determination of Elasticity — 27.5N LoarES EN 14704-1:2005 See Results
Tensile Strength of Fabrics. Strip MethItEtS EN ISO 13934-1:2013 See Results
Tear Strength - EImendorf BS EN ISO 13937-1:2000 See Results

Dimensional Stability to Washing

BS EN ISO 6330 : 2012
6M @ 60°C Flat Dry

See Results

Flammability EN ISO 1021-1 & 2 :2014 $ See Results
$ Sub-contracted Test

Results: As detailed in this report

Observations: Results taken from test report number 204202

Authorised By:

Issue Date:

C. Clarke

8" March 2018
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TEST REPORT
Report Reference: TR5216/206700

ltems Tested: Cura
Colour: 61168
Style No: Art. 2480
End Use: None Given
Claimed: 98% Post-consumer Recycled Polyester, 2% Polyester

Date of Receipt: 27" February 2018

Date of Test: 27" February 2018

Test Specification: As listed on previous page

Deviations: None

Colours Assessed: A=61168

RESULTS
STAINING
TEST Colour | C.I.S. | Acetate| Cotton | Nylon |Polyestel Acrylic | Wool REQUIREMENTS
Fastness to Washing A 4/5 4/5 4/5 4/5 4/5 4/5 4/5 None Specified
Fastness to Dry A a5 | a5 | a5 | as| a5 | as| 45 None Specified
Cleaning
Dry Wet
Fastness to Rubbing None Specified
A - 4/5 4/5
Fastness to Light A BS7 @ GS4 = >BS7 None Specified

C.1.S = Change In Shade

C. Clarke
Softlines Assistant Manager
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TEST REPORT
Report Reference: TR5216/206700

ltems Tested: Cura
Colour: 61168
Style No: Art. 2480
End Use: None Given
Claimed: 98% Post-consumer Recycled Polyester, 2% Polyester

Date of Receipt: 27" February 2018

Date of Test: 27" February 2018

Test Specification: As listed on previous page

Deviations: None

TEST RESULT REQUIREMENTS °C | %RH
Warp Slippage: 2.5 mm seam
opening @ 180 N 20°C| 65%
Seam Slippage — Upholstery None Specified (+/- |RH (+/-
Weft Slippage: 3.0 mm seam 2°C) | 4%)

opening @ 180 N

Residual Extension After 1 Minute

Warp: 0.0 %
Weft: 0.0 %
Residual Extension After 30
_— - ) 20°C| 65%
Determination of Elasticity — Minutes o
27.5 N Load Warp: 0.0 % None Specified (- |RH (/-
Weft: 0.0 % 2°C) | 4%)
Extension at 27.5 N
Warp: 8.5%
Weft: 5.9%
. . . 20°C| 65%
Tensile Strength of Fabrics. Strip Warp: 1769.0 N o
. None Specified (+/- |RH (+/-
Method Weft: 1551.0 N 20C) | a%)
20°C| 65%
Warp: Result of 3: >64 N L
Tear Strength - EImendorf Weft: Result of 3: >64 N None Specified (+/- |RH (+/-
2°C) | 4%)
20°C| 65%
. 0,
Dimensional Stability to Washing Warp. 0.3 % None Specified (+/- |RH (+/-
Weft: -0.7 % 200) | 4%)

>,

C. Clarke
Softlines Assistant Manager
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TEST REPORT
Report Reference: TR5216/206700

ltems Tested: Cura
Colour: 61168
Style No: Art. 2480
End Use: None Given
Claimed: 98% Post-consumer Recycled Polyester, 2% Polyester

Date of Receipt: 27" February 2018

Date of Test: 27" February 2018

Test Specification: As listed on previous page

Deviations: None

Test Resulis
Test Results -

Ignition source Smouldering Cigaretie

Criteria of ignition Cigarette 1 Cigarette 2
Progressive smouldering
ignition
Clause 3.1a - test assembly No No

displays escalating combustion
behaviour so that it is unsafe to
continue.

Clause 3.1b — test assembly that
smoulders until it is largely No No
consumed

Clause 3.1c — test assembly that
smoulders to the extremities within No Mo
the test duration

Clause 3.1d — test assembly that
smoulders after ona hour from MNo No
application of the ignition source

Clause 3.1e — test assembly on

final examination shows evidence No No
of progressive smouldering
Flaming Ignition
Occurrence of flames initiated by a No No

smouldering source

Ignition accurring Non — Ignition Mon - Ignition
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TEST REPORT
Report Reference: TR5216/206700

ltems Tested: Cura
Colour: 61168
Style No: Art. 2480
End Use: None Given
Claimed: 98% Post-consumer Recycled Polyester, 2% Polyester

Date of Receipt: 27" February 2018

Date of Test: 27" February 2018

Test Specification: As listed on previous page

Deviations: None
1est Hesuls

lgnition source Match Flame

Criteria of ignition Match Flame 1 Match Flame 2
Progressive smouldering
ignition
Clause 3.1a - test assembly No No

displays escalating combustion
behaviour so that it is unsafe to
continue.
Clause 3.1b — test assembly that
smoulders until it is largely No No
consumed
Clause 3.1c — test assembly that
smoulders to the extremities within No Mo
the test duration
Clause 3.1d — test assembly that
smoulders after one hour from No No
application of the ignition source
Clause 3.1e — test assembly on
final examination shows evidence No No
of progressive smouldering
Flaming Ignition
Clause 3.2a — Test assembly
displays escalating combustion No No
behaviour so that it is unsafe to
continue
Clause 3.2b — Test assembly
burns until it is essentially No No
consumed
Clause 3.2¢ — Flame reaches the
lower margin, either side or No No
passed through the full thickness
Clause 3.2d — Flaming continues
for more than 120 seconds after No No
removal of burner tube

Ignition occurring Non — Ignition Non - Ignition

The test specimen was tested over Combustion modified foam (CMHR) with a density of 35kg/m?.

The above test results relate only to the ignitability of the combination of materials under particular conditions of test; they
are not intended as a means of assessing the full fire hazard of the materials in use.

C. Clarke
Softlines Assistant Manager
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Wiy

UKAS

TESTING

0023

Tests marked ‘Not UKAS Accredited’ in this reporeaot included in the UKAS schedule for this ladtory. Opinions and interpretations expressed hena outside the
scope of the UKAS Accreditation. Where the resaofta test fall close to the requirement, eithesvabor below, compliance with the specification nieyaffected by the
uncertainty of measurement of the test. In thaseimstances, the laboratory can be contacteduftindr information.
The information contained within any report is lthes current BVCPS UK Ltd knowledge and is givertheut guarantee. A satisfactory test report in my Wnplies
that the product so tested is approved by BVCPI tdK UKAS or other body.
A report is a confidential document to the persofirmy to whom it is issued and it will be strictiyeated as such by BVCPS UK Ltd. It may not beadpced either in its
entirety or in part and may not be used for adsieigi. The person or firm to whom the report is ébmay however show it or send it, or a certifiedycthereof prepared
by BVCPS UK Ltd, for the information of his customsupplier or other persons directly concernedCB% UK Ltd will not, without the written consent thie person or
firm, enter into any discussion or correspondenite any third party concerning the contents of tgort. In the event of the improper use of a re@vCPS UK Ltd
reserves the right to withdraw it or adopt any otieenedy which may be appropriate.
Samples submitted for testing are accepted onrilerstanding that the report issued shall not fiimenbasis of, or instrument for, any legal liapigainst BVCPS UK
Ltd and applies specifically to the sample(s) sted not necessarily to the bulk.

Bureau Veritas Consumer Products Services UK Ltd, Bgistered in England & Wales, Company Number: 0085239

Registered Office: 31 Kingsland Grange, Woolston, \Atrington, Cheshire, WA1 4RW
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